Z{1BEx22016 ra3lyun

PARTS CATALOGUE Eﬂi E’J 1

http://www parsunchina.com

Pg,42F2/TWO STROKE

— F9.8BMS i
— F9.8BML

PN E R D SRR AR S

SUZHOU PARSUN POWER MACHINE CO.,LTD



E 3K
CONTENTS

BRACKET

BREASK — — — — — — — — — — — — — — — — — — — — — —3-4
STEERING

AEEERKR — — — — — — — — — — — — — — — — — — — — — —5-6
UPPER CASING

BHAK — — — — — — — — — — — — — — — — — —
CONTROL SYSTEM

A TR E I R 5

LOWER CASING & DRIVE

BA

ELECTRICAL

HERS — — — — — — —
INTAKE

S

CRANKSHAFT & PISTON

MEE — — — — — — — — — — —
CRANKCASE

MBEHL — — — — — — — — — — — — — — — — — — — — — —

FUEL SYSTEM

REpHE— — = = = — = = — - — — — — — — — — — — — — — — 24~125
STARTER

WEAF — — — — — — — — — — — — — — — — — — — — — — —26~27
TOP COWLING ASSY

it

FUEL TANK

A b 3k KR (B

CYLINDER HEAD ASSY REPATE KIT) — — — — — — . . _ _
KMk KR (B

ENGINE ASSY (REPARE KIT)

Pl (B EAF )

APPENDIX 1 (REPATE KIT)

MRIBHEY) — — — — — — — — — — — — — — — — —
APPENDIX 2 (REPARE KIT) —




FO.8CEH#F M PAGE 1 OF 28
FAkLR: | #E
PARTS NAME: | BRACKET

SN, PART NO. DESCRIPTION DESCRIPTION TY PC | REMARKS
SESH | EfkS FEAR(FEX) FHAH ED) e g |4

I |B/T889. 1-¥8 TRERB KA A ERE N8 [NUT M8 ) 3

2 [F8-00000100 HIRE 5 ABSORBER (FRONT) 1 435

3 |6B/T3783-M6X20 AR N6X20 BOLT M6x20 4 15

4 |6B/T97.1-6 T4E 6 VASHER 6 1 15

5 |F8-02000100 WEBAMH ABSORBER ASSY ) 69




FO.8CEHF PAGE 2 OF 28
FHHAR: | HE
PARTS NAME: BRACKET
SN, PART NO. DESCRIPTION DESCRIPTION TY PC [ REMARKS
SEEE | R45S EEAR () AR ED §2 £ | 4

6 |F8-01000003 TCKR MBX6S DICEPHALOUS BOLT M8X65 ) 18
7 [F8-01020000 Efaran STEER BRACKET ASSY | 7635
g |F8-01010200 RERRAS THRUST ROD ASSY 1 795
9 |F4-01050002 wHEE CONICAL SPRING 1 6

10 |F4-01020000 REHRE (£) 4% BRACKET ASSY (LEFT) | 216
11 [F4-01000002 TAE R PLATE, TWO HOLE 1 12
12 [cB/1889. 1-}8 FEERENAEE W8 NUT M8 | 3

13 |6B/T6170-M6 NAEE N6 NUT Mo 3 15
14 |F4-01010004 BREEFR CLAMP HANDLE, STERN ) 105
15 [P4-01010003 R E EF R RIVET, CLAMP HANDLE ) 3

16 [F4-01010002 R E Z A CLAVP SCREW ) 24
17 |P4-01010003 BREERA CLAMP PAD ) 7.5
18 [F4-01000003 RAELE WASHER, NYLON ) 3

19 |F8-01010101 R ROTARY BRACKET | 648
20 [F8-01000001 R LE WASHER, ROTARY BRACKET ) 75
20 |F8-01000002 RELRAE BUSHING, ROTARY BRACKET ) 9

20 [F8-01000100 YRR LOCKING BLOCK ASSY 1 18
23 |F8-01010102 GEEE SPRING, LOCKING | 9

24 |B/T5783-M8X30 AR N8X30 BOLT M8X30 1 6

25 |F4-01010000 kAR (F) 4% BRACKET ASSY (RIGHT) | 216
26 |6B/TS782-M8X140 AR N8X140 BOLT N8X140 1 30
27 |B/T5782-M6X130 AR MeX130 BOLT M6X130 1 195
28 |F8-01010001 gledg TUBE, BOLT 1 36
29 |7B/T7940. 1-M6 AR Mo OILER M6 1 18
30 |1ASO F404 35-020 |0 920. 4x@3.5 0-RING 2. 4X93. 5 ! 45
30 |F8-01010108 [RFESE: SHART, ROTARY BRACKET ) 135
32 |6B/T896-5 Fo#E S CIRCLIP § 4 15
33 [F8-00000002 HEH ABSORBER 2 15
3 {T15-02010100 ERAE B TIGHTWIRE B | 33
35 |6B/TS782-M6XT5 AR MoXTS BOLT H6XT5 ) 6

3 |F&-00000001 WE ST SHELL, ABSORBER ) 945
37 |F8-01010106 REXRIE OUTER FRAME, ROTARY BRACKET | 1 51
3% [F8-01010112 PREREL TIE-IN, CONNCTING ROD | 45
39 |F8-01010110 WR#F CONNCTING ROD, INNER FRAME | 1 75
40 |F8-01010111 WEEFEX TIE-IN, CONNCTING ROD | 45
41 |F8-01010107 RERNE INNER FRAME, ROTARY BRACKET | 1 45
4 [F8-01010109 NEHE SPRING, WREST | 45
43 [F8-01010104 TEREE SPRING, SUPPORT 1 45
44 |P8-01010103 TEEREFAE BUSHING ) 45
45 |F8-01010105 TEERR PRESS PLATE { 105
46 |6B/T5783-M6X12 7~ e N1 BOLT M6X12 ) 15
47 [F8-01010300 RE R LR SUPPORT ASSY 1 1155
48 [F4-01030103 e HANDLE COVER 1 3




11

FO.8CEHF M

PAGE 3 OF 28

FREL:

Y]

PARTS NAME:

STEERING




FO.8CEHF PAGE 4 OF 28
FHHLR: |BRAS
PARTS NAME:  [STEERING
SN, PART NO. DESCRIPTION DESCRIPTION TY PC |REMARKS
SBEE | 2145 AR () AR ED %8 £ |4
1 F8-01030100 W A THROTTLE CABLE ASSY ) 375
) | GB/1889. 18 TR 2B St s R B8 |LOCKNUT 8 1 15
3| T15-01000005 FREMLER PLATE , HANDLE ORIENTATION | 1 375
£ | T15-01000004 e () BUSH , HANDLE (LOW) 1 6
S| F4-01090003 B FRELEES FRICTION 1 12
6 | T15-01020003 REF XK ENGINE STOP SWITCH ASSY 1 48
7 | T15-01000003 HERLLE WASHER , NYLON 1 6
8§ | F8-01030200 TAIFAE LEVER , THROTTLE ASSY 1 87
9 | T15-01000002 Y AE WASHER , WAVE | 12
10| T15-01000001 FHHE () BUSH , ANDLE (HIGH) 1 75
11 | F4-01090401 SEELEA% STOPER , HANG ROPE ASSY 1 30
10 | F4-08000104 4 MARK 4 1 3
13 |GB/T91-p1. 6X12 FO#eL6x12 PIN , COTTER 1 15
14 [T15-01020200 ikt S G HAND BUTTON ASSY 1 30
15 | F4-08000105 ) MARK S 1 3
16| T15-01020001 LS HANDLE, STEERING 1 219
17 | 0B/T848-10 ME1LD SMALL WASHER 10 1 15
18 |CB/T827-25 TRRAATL XS RIVET , SCUTCHEON 1 15
19 | F4-01090301 R T GRIP , STEERING HANDLE 1 135
20 |[F4-01090302 BN FRt ke RUBBER , HANDLE 1 33
21 | GB/T820-M5K24 TR TR BTN x 24 SCREW M3X24 1 15
22 [ F4-01090300 ERFREREAH STRERING HANDLE ASSY 1 90
23 | F4-01090303 o INDICATOR, ACCELEROGRAPH 1 7.5
24 | F4-01090007 E4u% SPRING , COMPRESSION 1 45
25 | F4-01090006 GRS BUSH 1 15
26 | T15-01020002 TAITE M STAY 1 6
27 | GB/T818-M5K12 i AT SCREW M3X12 ) 3
28| GB/T899-M8Y2S TUKBEAENS x 25 BOLT, DOUBLE HEAD }i8X25 1 6




FO.8CEHF M

PAGE 5 OF 28

ZA4 A

KERERHK

PARTS NAME:

UPPER CASING




FO.8CEH4F PAGE 6 OF 28
FPHLR: | KEEERK
PARTS NAME:  |UPPER CASING
SN, PART NO. DESCRIPTION DESCRIPTION TY PC | REMARKS
SEEE | R4S EE4H (X ARG %8 £ |41

1 [F8-02000001 KERERK UPPER CASING | 1584
) [F15-07010004 Wik 18 TAM 1/8" 3 9
3 |F8-02000004 BB LR HE GASKET, EXHAUST OUTER COVER | 1 36
4 |F8-02000005 A EH EXHAUST OUTER COVER | 1305
5 (B/T5783-M6X20 RNAER Mox 20 HEXAGON BOLL M6X20 6 1.5
6 |F8-02000010 HAERFE JACKET , EXHAUST OVER COVER | 1 6
7 |F8-00000006 KEREER MANTLE, UPPER CASING | 240
8§ |F8-02010001 SN EXTENSION 1 3405 L
9 |6B/T818-M5X10 TFEE LR M5 %10 BOLT MSX10 3 1.5
10 |F8-02000009 KEHRE ALATE, WATER PIPE 1 105
11 |F8-02000008 KETEHE SEAL, WATER PIPE | 45
12 [F8-02000006 (L) KE (L) WATER PIPE (L) 1 66 L

F8-02000006 (5) KE () WATER PIPE (S) | 58.5 S
13 |F8-02000007 KELEHE UPPER SEAL, VATER PIPE | 6
14 [6B/T97.1-6 T4E 6 WASHER 6 14 1.5
15 |F8-02000002 B oh Bt 512, 1X28XS 0IL SEAL,DRIVE SHAFT 1 21
16 [F8-02000003 i 7 R CLAPBOARD, OIL SUMP 1 33
17 |GB/T818- M6 x 30 +FREALHAT N6 x 30 SCREV, PAN HEAD M6X30 ) 15
18 [6B/T93-6 BELE SPRING WASHER 6 /) 1.5
19 |6B/T6170-M6 NAEE N6 NUT, HEXAGON M6 6 15
20 |F8-00000005 B E A4 PIN, DOVEL ) 6 L
20 |F8-02000011 e 4 BOLT ) 3 L
20 |F8-02000012 WLER BOLT ) 4.5 L
23 |6B/T818-MeX16 T4 L EAMOX16 SCREV M6X16 ) 1.5
24 |F15-04000003 Ho 4 B GASKET 1 45
25 |F15-04000002 MR BOLT, OIL DRAIN 1 21
26 |6B/T93-5 WHARE S SPRING WASHER 5 ) 1.5
27 |6B/T818- M6 x 8 TFHEE LA Mox 8 SCREW, PAN HEAD MoXS 1 1.5




FO.8CEH Fif PAGE 7 OF 28
FAMLH: | KE
PARTS NAME: | BOTTOM COVLING




FO.8CEH4F PAGE 8 OF 28
FHHLR: | KB
PARTS NAVE: | BOTTOM COWLING
SN, PART NO. DESCRIPTION DESCRIPTION Q1Y PC | REMARKS
Gk ik EHAR () AR ED) % 9 | 43

1 [F8-03000001 KE BOTTOM COWLING | 882
) |P8-03000004 W Ik kB RUBBER PLUG B ) 7.5
3 |F25-03000003 I #5 CIRCULAR PLUG 1 45
4 |F8-03000002 W% 8101655180 FUEL PIPE 1 7.5
5 |F15-01000015 IR IR JACKET, CABLE 1 3

6 |F4-05000200 HhE B AL FUEL CONNECTOR ASSY 1 102
7 |F15-07130303 N e TNDICATOR LIGHT ASST | 135
8 |F8-03000003 5% L) RUBBER PLUG A 1 7.5
9 |F8-03000202 ARER HANDLE, AIR CHOKE 1 7.5
10 |F8-03000007 B[R0 E BUSH, AR CHOKE 1 4.5
11 [F8-03000008 FEL AT B A RUBBER PLATE, ATR CHOKE 1 15
12 |F8-03000201 RANE T E2 STEEL WIRE, AIR CHOKE | 12
13 |F8-03000014 K ENER COVER BOARD, BOTTOM COVLING | 1 66
14 |cB/197.1-6 THE ¢ WASHER 6 7 15
15 [GB/T5783-M6X16 NAER MoX16 BOLT, HEXAGON M6X16 1 1.5
16 [GB/T5783-M6X20 A AER M6X20 BOLT, HEXAGON M6X20 1 15
17 |F8-03010008 W BNEE R PLATE, TIGHTWIRE | 12
18 |6B/T5783-M6X12 7~ BB N6X12 BOLT, HEKAGON MgX12 1 1.5
19 [GB/TS783-M6X25 AAER MoX2S BOLT, HEXAGON M6X25 4 3
20 |GB/T6170-M6 A Mo NUT 6 ! 1.5
2 [6B/T93-6 EHAE 6 SPRING-WASHER 6 1 15
20 [F15-05030000 EL SVl LOCKING ASSY,TOP COWLING 1 36
23 |F15-03000023 K 4H VASHER, VAVE | 45
24 |T15-03000012 MEH BFME LA ED BUSHING B 1 3
25 |F8-03000012 A NIPPLE 1 3
26 |T15-03000008 TEHRFREAAEA BUSHING A | 3
27 |F8-03020000 TMEHN EFH LOCKING HANDLE, TOP COWLING | 1 69
28 |6B/T5783-M6X25 NAER NX2S BOLT, HEXAGON M6X25 1 3
29 [F4-04000030 S T SPRING, FUEL PIPE 'B" ) 1.5




F9. 8CE 1F F it

PAGE 9 OF 28

FHM4T | BHAG

PARTS NAME: | CONTROL SYSTEM

(o ? @6’ @@

C——




FO.8CEHF M

PAGE 10 OF 28

FHELR: | BHES
PARTS NAME: | CONTROL SYSTEN
SN PART NO. DESCRIPTION DESCRIPTION Q1Y PC | REMARKS
SEEH | I%E FHAH(EX) FELH(EXD HE s | i

I |F8-03010100 ARFRAH HANDLE, GEAR SHIFT | 945
) |F8-03010001 FHFRAE WASHER, HANDLE | 45
3 |6B/T5783-M6X12 76X 12 BOLT, HEXAGON M6X12 4 15
4 |F8-03010006 BEE R ER PLATE, SHIFTLEVER STOPPER | 1 45
5 |P8-03010003 Bh¥%ER STOPPER, SHIFT LEVER 1 165
6 [F8-03000010 THERHF SHIFT ROD | 225
T |F8-03000013 EREE COLUMNED NUT | 9

§  [6B/T97.1-6 T4 WASHER 6 4 1.5
9 [F8-03010002 THFR4E WASHER | 6

10 |GB/T818-M4X14 j2 ey SO SCREW M4X14 1 1.5
11 [F8-03010007 Ak A PLATE 1 9

12 (6B/197.1-4 T4 WASHER 4 1 1.5
13 |F8-03010003 LTETE(E BLOCK, SHIFT ROD 1 255
14 |F15-00000012 £% 018 SPRING @ 1.8 | 15
15 |F8-05000020 TR BE R PLATE, ACCELEROGRAPH ENFOPCE | 1 36
16 |F8-05000018 1T BAE BUSH, ACCELEROGRAPH ENFOPCE | 1 9

17 [F8-05000019 kR ¢ MAIN PULLEY 1 375
18 [6B/T5783-M6X30 7 F EM6X30 BOLT, HEXAGON M6X30 1 3

19 |F8-05000010 TR LINK, ACCELEROGRAPH CONTROL | 1 12
20 [F8-03000005 LESS JOW) SPRING @ 1.2 1 3

2 {6B/T96-6 A2Eo VASHER 6 1 15
20 [F8-03000011 Bl LOCK BLOCK, REVERSE GEAR 1 135
23 |6B/T823-M6x10 TR EAT Mox10 BOLT M6x10 1 1.5




F9.8CEHF M

PAGE 11 OF 28

FRUL

ATRER KA RS

PARTS NAME:

LOWER CASING & DRIVE




FO.8CEHF PAGE 12 OF 28
FHHEAT | ATEEA IS ES
PARTS NAME: | LOVER CASING & DRIVE
SN, PART NO. DESCRIPTION DESCRIPTION 1Y PC | REMARKS
SE5H |2hRE EAR () ARG %2 £ | 4
T |F8-04000001 KTRER K LOVER CASING | 1134
) |F4-03000024 AR A GASKET 3 3
3 [F4-03000023 RN ¥ PLUG, 0IL HOSE 3 12
4 [F8-04000017 #A0 VATER INLET ) 6
S |6B/T823-44K25 TN R BT W4K2S SCREW M4X25 | 15
6 |6B/T889. 1-h4 NS REE WY NUT, HEXAGON M4 | 15
7 (B/T5783-M6X25 AR MoX2S BOLT, HEXAGON M6X25 3 3
§  [6B/T97.1-6 T4RE6 VASHER 6 11 15
9 [F8-04000018 KR ANODE 1 102
10 [6GB/T5783-M6X35 NAER NOX3S BOLT, HEXAGON M6X35 4 3
11 [F2.6-03000009 054 E 0-RING | 4.5
12 |6B/T276-6004 T A& 6004 BEARING 6004 | 24
13 |P8-04040002 KT 7EWE 0-RING 1 45
14 [F8-04000014 R 1 GEAR, REVERSE 1 279
15 [F8-04040001 KT REE COVER, LOWER CASING 1 138
16 [F8-04000012 ClEn sl WASHER | 4.5
17 |6B/T6170-45 NAER NS NUT, HEXAGON M5 1 15
18 [F8-04000004-1 B k0. 10m SHIM 0. 10mm 45
F8-04000004-2 WAHARF 0. 15m SHIM 0. 15mm 45
F8-04000004-3 RapBER 0. 20m SHIM 0. 20un 45
19 [F8-04040004 ¥ 3 % S 31 5X28K10 0IL SEAL 1 27
20 |F8-04040000 AT RERKEAH COVER ASSY, LOWER CASING 1 216
21 [F8-04000016 KA EH4 GASKET, VATER SEAL | 45
22 |F8-04000015 i€ WATER SEAL | 6
23 [F8-04020001 (L) B shaf (L) DRIVE SHAFT ASSY (L) 1 1080 L
F8-04020001 (5) 444 (S) DRIVE SHAFT ASSY (S) 1 1053 S
24 |F8-04000007 SR OUTER PLATE | 87
25 [F8-04000006 BB T B 3k GASKET, OUTER PLATE 1 12
26 [F8-04000011 0 B PLATE, 0-RING 1 75
27 |F8-04000101 KRB 12, 100488 0IL SEAL 1 24
28 |F8-04000003 KRB S GASKET, VATER PUMP SBAT | 12
29 |F8-04000008 SR - % 4k GASKET, OUTER PLATE | 12
30 (F8-04000200 AEATH TMPELLER 1 39
3 |F8-04000010 KRR INNER SHELL, WATER PUMP | 99
3 |F8-04000009 KRR WATER PUMP | 27
33 |F8-04000301 Bk SHAFT, PROPELLER 1 565
34 [F8-04000302 LY T SPRING, CLUTCH 1 3
35 [F8-04000303 BLBH PIN, CLUTCH 1 195
36 [F8-04000102 KEE VATER PUMP SEAT | 126
37 |F8-04000303 N\WELE CLUTCH, DG ! 246
3B [oB/1879.1-3.5%08  [EREAEEMEAEE 3. SK8PIN 3.5%28 | 45
39 [F8-04010000 EAE8 A% GEAR, FORVARD | 303
40 |6B/T276-6204 sk A 6204 BEARING 6204 | 36




FO.8CEHF PAGE 13 OF 28
FHUHAT: | ATEEA RIS
PARTS NAME: | LOVER CASING & DRIVE
SN PART NO. DESCRIPTION DESCRIPTION TY PC | REMARKS
SE5E | 2445 AR (X R4 X %8 g4 | 4
41 |F8-04000012-1 FRAEBEEFE 0. 10m SHIN 0. 10mm 4.5
F§-04000012-) FRAEBEBFE 0. 15m SHIN 0. 15mm 4.5
42 [F8-04000003 s PINION 1 141
43 [F8-04030000 (L) AR (L) CAM ASSY, SHIFT ROD(L) 1 60 L
F8~04030000(S) TR B () CAM ASSY, SHIFT ROD(S) 1 585 g
44 [F8-04000021 v (L PIN, DOVER 1 45
45 [6B/T5783-M6X50 A AR NOXSO BOLT, HEXAGON M6X50 4 3
46 [F8-04000000 KTREARER L) LOVER CASING ASSY (L) 1 4500 L
F8-04000000 KT RERREA () LOVER CASING ASSY (S) 1 4464 S
47 |6B/T818-M5%6 + 78 KR Mo SCREW M5X6 1 1.5
48 |6B/T5783-N6X25 AR N6X2S BOLT, HEXAGON M6X25 1 3
49 [F8-04000019 Y CUSHION, PROPELLER 1 225
50 [F8-04000020 Ytk WASHER, PROPELLER SHAFT 1 9
1 [F8-04050000 byl PROPELLER ASSY 1 450
52 |6B/T96-10 K4 10 VASHER 10 1 3
53 |F15-06000016 ki Tk 3 NUT, HEXAGON 1 25
4 |6B/T9102. 5%20 Fush 2.5x20 PIN, COTTER 1 15
55 [NSK FI-1516 RethA BEARING 1 114
56 |6B/T861.1-6 Ko 2B 6 LOCK WASHER 6 | 15
57 [F8-04040003 B A BEARING 1 48
5§ [F8-04000013 AEEpRA SEAL 1 3




FO.8CEHF M

PAGE 14 OF 28

oA A

et

PARTS NAME:

ELECTRICAL




FO.8CEHF M

PAGE 15 OF 28

TR | a4

PARTS NAME: | ELECTRICAL
SN. PART NO. DESCRIPTION DESCRIPTION 1Y PC | REMARKS
SEEE | RfEEE EhAH () AR ED %2 £ | 4t

I |F8-05000024 e NUT, FLYWHEEL 1 225
2 [T15-04000011 REELE WASHER, FLYWHEEL NUT 1 105
3 |R8-05000600 Taa FLYWHEEL ASSY 1 05
4 |F8-05000500 BREA% HIGH PRESSURE ASSY 1 318
S |6B/T5783-M6x25 AR N6x2S BOLT M6x25 ) 3

6 |cB/197.1-6 T4E o6 WASHER 6 5 15
T |6B/T5787-M6x30 M AEZ B N6x30 BOLT Méx30 ) 3

8§ |F8-05000300 HEf g Rl C01L 1 99
9 |B/T818-M5x10 TFEA LA Msx10 BOLT M5x10 ) 1.5
10 |6B/T97.1-5 T4E 5 WASHER § ) 15
11 [F8-05000200 L EE (01L, PULSER 1 87
12 |F8-05000021 Kk WASHER 4 45
13 |F8-05000007 FXBERE B A ABSORBER (4),C.D. T ) 45
14 |F8-05000005 BB S M PLATE, C.D. I 1 285
15 [F8-05000011 EXESHE BB ABSORBER (B),C.D. I ) 45
16 |F8-05000006 44 TUBE ) 4.5
17 |cB/T5783-M6x16 AR Moxl6 BOLT Méx16 4 1.5
18 [F8-05000400 BXEHBR (.D. T UNIT ASSY 1 738
19 |6B/T5783-M6x12 AR Mox12 BOLT Mox12 1 1.5
20 [F15-07010100 Mk AR A 0IL PRESSURE SENSOR 1 45
2 |F15-07010101 Wh¥E JACKET, INSULATION 1 6

22 [F15-07000003 HLE B17x010. 5 RIPPLE TUBE 1 45




FO.8CEHF M

PAGE 16 OF 28

Rt | #4544
PARTS NAME: | INTAKE

SN PART NO. DESCRIPTION DESCRIPTION Q1Y PC | REMARKS
SETH | RHEE FHAH(FX) FELH(EXD HE s 4
1 |F8-05060000 HAHTBAH SILENCER ASSY, INTAKE 1 585

2 |cB/T5782-M6X100 7~ A ERN6X100 HEXAGON BOLT M6X100 ) 6

3 |oB/T97.1-6 F4E 6 WASHER 6 8 15
4 |6B/T3452.1-35.5K1.8  |OREE 35.5X1.8 0-RING 35. 5X1. 8 1 45
5 |F8-050000023 EI5% 10x85x245 HOSE 810x65x245 1 9

6 [F15-07000016V T AL CONTACT 1 4.5
7 |F8-05040000 LB R CARBURETOR | 756
8§ |F15-07000017 i 22 45 4 GASKET, CARBURETOR ) 9

9 |F15-07000018 1t 5 4 INSULATOR, CARBURETOR ! 135
10 [GB/T5782-M6X4$ 7~ R RMNOX4S HEXAGON BOLT M6X45 6 3

11 |F8-05080000 HAREAE INTAKE MANTFOLD ASSY 1 2385
12 |F8-05000700 BN ik GAS NIPPLE ASSY 1 345
13 [F8-05000008 #AHE INTAKE MANIFOLD 1 213
14 |6B/T879. 2-3x10 BMR 410 PIN 3x10 ) 1.5
15 [F8-05000009 HANE A4 GASKET, MANTFOLD 1 255




FO.8CEHF M

PAGE 17 OF 28

FAkLR: | Ak
PARTS NAME: | CYLINDER HEAD

11
~
o
N § 4
12
PART NO. DESCRIPTION DESCRIPTION TY PC | REMARKS
e & FUHLH(BX) AT GED) 4% FONES:
1 |F8-05030100 Al kA CYLINDER HEAD ASSY 1 1227
1 | F8-05000100 Al CYLINDER HEAD GASKET 1 93
3 |F15-00000006 FAr4 6x1) KNOCK 6x12 ) 4.5
4 [F8-05000022 A N6xDS BOLT Méx25 3 3
5 [F4-04000039 NATEER N850 BOLT M8x50 6 135
6 |F8-05000001 g CYLINDER HEAD COVER 1 90
7 [F8-05000002 HLERHE CYLINDER HEAD COVER GASKET | 1 12
8§ |GB/T5783-M6x25 AR Nox2S BOLT M6x25 4 3
9 |F15-07050004 oz FILLER CAP,ENGINE 0IL 1 105
10 |JASO F404 35 025 |fwihD 2%4HE 0-RING 1 45
11 |NGK DPR6E KiLE SPARK PLUG ) 66
12 |6B/T97.1-6 THE 6 WASHER 6 7 15
13 [F15-07040104 Al1%% VALVE GUIDE BUSH 4 165
14 |F15-07010005 BE 14 STOPPER 1/4" ) 12




FO.8CEHF M

PAGE 18 OF 28

ML | wEAER
PARTS NAME: | CRANKSIAFT & PISTON

SN. PART NO. DESCRIPTION DESCRIPTION Q1Y PC [REMARKS
SEER |FHES AR () ARG % £ |4
I |F8-05020001 i CRANK 1 1170
2 |F8-05010012 s 30x45x8 0IL SEAL ) 36
30 (F8-05010009 05} BUSH 4 135
4 |F8-05020200 EA A ROD, CONNECTING ) 102
5 |F8-05020101 HE PISTON ) 66
6 |F8-05020105 EEH PIN, PISTON 2 18
7 |F15-07020005 EERHHE CIRCLIP 4 3

8§ (F8-05020102 EERI PISTON RING I )

9 |F8-05020103 BERI PISTON RING I ) 61.5
10 |F8-05020104 G4 7 COMBINATION OIL RING )

11 [F4-04000019 LH % KEY ) 9




PAGE 19 OF 28

FO.8CEHF M

o

ik

CRANK' CASE

A4

PARTS NAME:




FO.8CEHF M

PAGE 20 OF 28

FNEAN: | whE
PARTS NAME: | CRANKCASE
SN, PART NO. DESCRIPTION DESCRIPTION TY PC | REMARKS
SREE |Eh4%S FELR(EX) FHAH EX) % g9 |4

1 |F8-05010001 ik CYLINDER CASE 1 —
2 |F15-00000006 FAT4 0x12 KNOCK 6x12 ) 45
3 |F4-04000039 AAOEER N8x50 BOLT M8x50 8 135
4 |F8-05010002 iR m NIPPLE 1 15
5 |F8-05010003 KEEM EXHAUST COVER 1 96
6 |F8-05010004 KEERE 4 GASKET, EXHAUST COVER 1 27
T |6B/T5783-M6x2S R Mox2S BOLT M6x25 5 3
§  |GB/T97.1-6 TR 6 WASHER 6 8 15
9 |F4-04000036 DL THERMOSTAT 1 525
10 |F8-05010006 TEEE THERMOSTAT COVER 1 25
11 |F8-05010003 TREES GASKET, THERMOSTAT COVER 1 7.5
12 |GB/T5783-M6x40 A AEE Moxd0 BOLT M6x40 ) 3
13 [F15-07010009 R SEAL, ANODE 1 3
14 [F15-07010011 MARER ANODE COVER 1 12
15 [F15-07010008 lENL ANODE 1 16.5
16 |GB/T818-M5x12 TEREALER M5x12 BOLT M5x12 1 15
17 [6B/197.1-5 T4E 5 VASHER 5 1 15
18 |F15-07010012 WAL 4 E LOCKING PLATE, ANODE 1 45
19 |GB/T5783-M6x20 A AR N6x20 BOLT M6x20 1 15
20 |F8-05010011 il CRANKCASE 1 L
0 [F8-05000900 Y R 41 PLUNGER 1 117
20 |F8-05000024 i WATER PIPE 1 12
25 [F8-00000200 Ml R4 0IL LEVEL GAUGE 1 30
24 [F8-05000800 FRBA% 0IL STRAINER 1 36
25 |F8-05000017 R HOSE 1 18
26 |F8-05000025 5 00P 2 6
27 |F8-00000004 KL H A GASKET, ENGINE BASEMENT 1 78
28 |F8-00000003 i Z 58 M8x35 BOLT M8x35 6 6
29 |B/3452.1-13. 2x1.8 | REOME 13.2x1.8 0-RING 1 45
30 [F8-05010000 AL 4 CRANKCASE ASSY 1 1872
30 [F15-07010005 BELY STOPPER 1/4" ! 12
32 |F15-07010004 HELY STOPPER 1/8" ! 9




FO.8CEHF it PAGE 21 OF 28

Fatan | RN

PARTS NAME: | VALVE

. PART NO. DESCRIPTION DESCRIPTION Q1Y PC |REMARKS
SEER |EHES EEAR(FX) B4R G0 hE g4 |4

1 |F8-05030001 #AI VALVE, INTAKE ) 495

) |F8-05030002 #A0 VALVE, EXHAUST ) 60

3 [PS2700. 04. 03 AT SEAL, VALVE STEM 4 9

4 |F8-05030004 AlTEE4E SEAL, VALVE SPRING 4 45

5 |F8-05030003 AlTEE SPRING, VALVE 4 75

6 |F8-05030006 ATREER RETAINER, VALVE SPRINGRE I 15

7 [F8-05030007 AIT4 % COTTER, VALVE 8 45

8 |F8-05030200 BEAH ROCKER ASSY 4 57

9 [F8-05030201 £ ROCKER 4 L

10 |F15-07040304 G RRE LOCK NUT 4 3

11 |F15-07040303 R SCREW, VALVE ADJUSTING 1 45

12 |F8-05030009 BERE SPRING, ROCKER ) 45

13 |F8-05030015 REHE4E BUSHER, ROCKER SPRING ) 45

14 |F8-05030010 B SHAFT, ROCKER 1 54




FO.8CEHF M

PAGE 22 OF 28

FHEA | MRk

PARTS NAME:

CAMSHAFT

SN, PART NO. DESCRIPTION DESCRIPTION QTY PC | REMARKS
SBEE | RigE R4 () AR E) %E =S
I [F8-05030008 1 4 CAMSHAFT 1 306
) |F8-05030300 MR A% 0IL PUNP 1 1665
3 |F8-05030012 MR A B H 0IL PUMP GASKET | 24
4 (B/T97.1-6 THE 6 WASHER 6 3 1.5

S| GB/TST82-M6x35 AR Mox3s BOLT M6x35 3 3

6 |F8-05030011 Mt 18x35x7. 8 0IL SEAL 18x35x7.8 1 30

7 [F8-05030400 kit DRIVER PULLEY 1 66

8 [T3.6-04000006 TRERE KEY 1 9

9 |B/T5783-M6x20 A A Nox20 BOLT M6x20 1 1.5
10 |F8-05030014 Wbt g WASHER 1 105
11 |F8-05010014 Eatis DRIVER PULLEY | 108
12 [F8-05010015 ER#EHER BELT GUIDER 1 135
13 |F8-05010016 R R EE NUT 1 255
14 |F8-05000004 EHEH TIMING BELT 1 273




FO.8CEHF M

PAGE 23 OF 28

ZAA A

M2 4

PARTS NAME:

FUEL SYSTEM

SN PART NO. DESCRIPTION DESCRIPTION TY PC | REMARKS
SBSE | FiRS RELR(EX) FHAH (EX) HE B4 | &
1 |F8-05000015 WRMHE (%) 105854280 |FUEL HOSE 1 105
2 |P4-04000030 % K EB CLIP"B", FUEL HOSE 4 1.5
3 |F8-05070000 Wil R AL FUEL PUMP ASSY 1 162
4 |TAS0 F404-A-24-021  |BRORE 0-RING, FUEL PUP 1 45
5 |oB/197.1-6 T4E 6 WASHER 6 ) 15
6 |6B/T93-6 HELE 6 SPRING-WASHER 6 ) 15
7 |cB/T3783-M6X30 AR MoX30 BOLT M6X30 ) 3
8§ [F8-05000014 WEMEY () 610X65X180 |FUEL HOSE 1 75
9 [F4-05000300 Wb TRE A FUEL FILTER ASSY 1 6
10 |B/T823-M4X25 74N LB ATMANDS SCREW, SMALL PAN HEAD M4X25 | ¢ 1.5
11 [F4-04090003 MR E COVER, FUEL PUMP 1 24
12 |F4-04090004 LEE TOP DIAPHRAG 1 18
13 |F4-040901004 WA SHELL, FUEL PUMP 1 54
14 |F4-040900014 D VALVE "B" | 135
15 |F4-040900024 HEA VALVE "A" 1 75
16 |F4-040900034 T IR fr st LIMITING BLOCK, SEPTUM 1 6
17 |6B/T819. 2-)3K3 +F KRS SCREW M3X5 ) 15
18 (F4-04090100 I 224 DIAPHAGH ASSY 1 66
19 |6B/T309-3112 FA03XK12 ROLLER NEEDLE 93X12 1 4.5
20 |F4-04090008 FERE SPRING, DIAPHRAGM 1 45
2 {F4-04090001 Wi R E SEAT, FUEL PUMP 1 25
2 |F4-04090007 HEEE SPRING, PLUNGER 1 3
23 |F8-05070001 HE PLUNGER 1 165
24 |GB/T6170-M4 sl NUT M4 4 15




FO.8CEHF M

PAGE 24 OF 28

oA Ak

R %

PARTS NAME:

STARTER




FO.8CEHF M

PAGE 25 OF 28

Bafsh: | naB
PARTS NAME: | STARTER
SN, PART NO. DESCRIPTION DESCRIPTION Q1Y PC | REMARKS
SEEE | R4S EAR () AR ED %8 g4 | 4

1 |F8-05000003 FRERKEL RUBBER GROMMET 4 ) 3
) [F8-05000012 KHER COVER, STRAP | 285
3 |F8-05000013 TRERKED RUBBER GROMVET B 1 3
4 |F15-05000029 W BNEL % SPRING, TIGHTVIRE 1 6
5 [F15-07130106 W BHE SPRING, ARRESTER | 3
6 [F8-05050000 o B STARTER ASSY | %75
7 [F8-05050100 R BT AL CASING ASSY, STARTER | 141
8 [F8-05050017 KAFEHE SEAL, FROTHY RUBBER | 255
9 |F4-04130101 R HANDLE, STARTER |

10 |F4-04130102 RAFHL COVER, HANDLE | 1
11 |6B/T5783-M6X25 A AT N6KDS BOLT M6X25 3 3
12 |B/197.1-6 T4E 6 WASHER 6 3 15
13 [P4-04130013 RABRAE COLLAR | 75
14 [F15-07130105 % ARRESTER 1 6
15 [F8-05050002 WE K WASHER, THRUST 1 6
16 [F8-05050003 WHEEE SPRING CASE | 30
17 [F8-05050004 WhEE VOLUTE SPRING | 965
18 [F8-05050018 % (941, 6n) START LINE 1 18
19 |F8-05050005 i WHEEL, START-UP 1 45
20 [F8-05050007 S ik SPRING, TENSTON ) 3
2 [F8-05050006 kY PAWL, DRIVE ) 75
2 |F8-05050009 EH#E SPRING, PLATE 1 3
23 [F8-05050008 RARER PLATE, DRIVE | 35
24 [F8-05050010 ERE4 BOLT | 12
25 [F8-05050200 B EME Ak ARRESTER, TIGHTWIRE ASSY | 375




PAGE 26 OF 28

FO.8CEHF M

A A

ME4f

TOP COVLING ASSY

PARTS NAME:

15




FO.8CEHF PAGE 27 OF 28
FHE4H | HEAE
PARTS NAME: | TOP COVLING ASSY
SN PART NO. DESCRIPTION DESCRIPTION TY PC | REMARKS
SEEE | FHRE AR (B ARG %8 g |4

I |F8-06000000 MEA TOP COWLING ASSY 1 810

2 [F8-06000001 e TOP COWLING 1 576

3 |F15-12000002 1l 1 MARK 2 1 [

4 |F8-08000007 T MARK 7 1 s /15 | 108 F8
F8-08000008 ks MARK § 1 F9.8
F8-08000006 k6 MARK 6 1 Ff

5 |cB/T818-Mex16 R A K ATMO x 16 SCREW, PAN HEAD Méx16 4 15

6 [F15-08000004 B4 POTHOOK 1 30

7 |GB/T97.1-6 T4Eo WASHER 6 4 15

g [cB/T6170-M6 AE RN NUT Mo 4 15

9 [F4-06000004 e UNDERLAY, RUBBER 4 15

10 |6B/T845-ST4. 8x19 TE R LB SURAT ST4. 8x19 |SCREV, TAPPING ST4. 8x19 4 15

11 [F8-06000003 MEHEEE COVER, TOP COWLING MUFFLE 1 36

12 |F8-06000002 LTS SEAL 1 63

13 [F15-08000005 4 54 HOOK, LOCKING | 33

14 [F15-12000001 il 1 MARK 1 1

15 [F4-08000019 3 MARK 3 1




FO.8CEHF M

PAGE 28 OF 28

FHELH | R (100)
PARTS NAME: | FUEL TANK (12L)

SN, PART NO. DESCRIPTION DESCRIPTION Q1Y PC |REMARKS
SBEL |EHRT FHELH (X EHEAH G HE gy |FE

I [F15-09000000 WE LR 0IL TUBE ASSY 1

2 |F8-10000000 Mg FUEL TANK ASSY 1

3 [F15-10010000 L ki COVER ASSY, FUEL TANK 1

4 oB/T818-M5x18 2 A L ATMSx 18 SCREW , PAN HEAD MSx18 4

5 |6B/197.1-5 TH4ES WASHER 5 4

6 |F15-10020000 HETER OLEOMETER ASSY 1

7 |F15-10000003 R GASKET 1

8 |F15-10000002 W STRAINER |

9 [F8-10000001 i Ak FUEL TANK 1 (120)




FO.8CEH#F M PAGE T OF VI
WL | AEXER BB
PARTS NAME: | CYLINDER HEAD ASSY (REPARE KIT)




FO.8CEHF M

PAGE I OF VII

FHHALR: | AbERR SR )
PARTS NAME: | CYLINDER HEAD ASSY (REPARE KIT)
SN PART NO. DESCRIPTION DESCRIPTION OTY REMARKS
LG AR (X AR ED %8 &
1 [F8-05030000 LY ENY ] CYLINDER HEAD ASSY 1
) |[F8-05030100 Afkat CYLINDER HEAD SUBASSEMBLY | 1
3 | F8-05030001 #AI1 VALVE, INTAKE )
4 |F8-05030002 #AIl VALVE, EXHAUST )
5 |PS2700. 04. 03 AlTiH SEAL, VALVE STEM 4
6 [F8-05030004 AlTRE4H SEAL, VALVE SPRING 4
7 [F8-05030005 AlTE% SPRING, VALVE 4
8 |F8-035030006 AlEZERE RETAINER, VALVE SPRINGRE 4
9 [F8-05030007 A4 % (OTTER, VALVE 8
10 |F8-05030200 BEAG ROCKER ASSY 4
11 |F8-05030201 £ ROCKER 4
12 |P15-07040304 GEEE LOCK NUT 4
13 |F15-07040303 HERA SCREW, VALVE ADJUSTING 4
14 [F8-05030009 BERE SPRING, ROCKER )
15 |F8-03030015 RERELE BUSHER, ROCKER SPRING )
16 [F8-005030010 BEH SHAFT, ROCKER |
17 [F8-05030011 bt 18x357. 8 0IL SEAL 18x35x7. 8 1
18 |T3.6-04000006 TR KEY 1
19 |F8-05030008 bR CAMSHAFT 1
20 [F8-05030012 HHEART OIL PUMP GASKET |
0 |F8-03030300 Hom R % 0IL PUMP 1
22 |6B/197.1-6 T4H 6 WASHER 6 3
23 [GB/T5782-M6x35 AR N6x3S BOLT M6x35 3




PAGE II OF VII

FO.8CEHF M

A A

KAk A
ENGINE ASSY

PARTS NAME:




FO.8CEHF M

PAGE IV OF VII

FHHELR: | RALLER
PARTS NAME: | ENGINE ASSY
SN, PART NO. DESCRIPTION DESCRIPTION OTY REMARKS
G IES AR (B0 REAH GEX) %8 &
I |F8-05010001 ik CYLINDER CASE 1
2 |F15-00000006 T4 6x12 KNOCK 6x12 )
3 |F4-04000039 NAMEER N850 BOLT M8x50 8
4 |F8-05010002 Bk NIPPLE 1
5 |F8-05010003 KEEH EXHAUST COVER 1
6 |F8-05010004 KEERE HE GASKET, EXHAUST COVER 1
T |GB/T5783-M6x25 7~ AR MoxS BOLT M6x25 5
8§ |0B/197.1-6 T4H 6 WASHER 6 8
9 [F4-04000036 TEE THERMOSTAT 1
10 |F8-05010006 HEEE THERMOSTAT COVER 1
11 |F8-05010003 HEEEH GASKET, THERMOSTAT COVER 1
12 |GB/T5783-Mgx40 AR Moxd0 BOLT M6x40 2
13 |F15-07010009 W SEAL, ANODE |
14 |F15-07010011 B ER ANODE COVER 1
15 [F15-07010008 i ANODE 1
16 |GB/T818-M5x12 TR LB Mx1) BOLT M5x12 1
17 |B/197.1-5 THE 5 WASHER $ 1
18 [F15-07010012 WAL LOCKING PLATE, ANODE 1
19 |6B/T5783-M6x20 AR N6x20 BOLT Mex20 )
20 |F8-05010011 i3 CRANK CASE 1
20 |F8-05000900 W IR A4 PLUNGER 1
20 |F8-05000024 *E HOSE 1
23 |F8-00000200 M RA% 0IL LEVEL GAUGE 1
24 |F8-05000800 R BA 0IL STRAINER 1
25 |F8-05000017 R OSE 1
26 |F8-05000025 % fl00P )
27 |F15-07010005 HEL STOPPER 1/4" )
28 |F15-07010004 BELS STOPPER 1/8" )
29 |6B/3452.1-13.2x1.8 | BRIOBE 13,2418 0-RING 6
300 |F8-05020001 4 CRANK 1
3 |F8-05010012 B3t 30x45x8 01L SEAL !
3 |F8-05010009 ol BUSH 4
33 |F8-05020200 EfAf ROD, CONNECTING !
34 [F8-057020101 EE PISTON )
35 (F8-05020105 EEY PIN, PISTON )
36 |F15-07020005 EEHLE CIRCLIP 4
37 |F8-05020102 EREA PISTON RING I )
38 |F8-05020103 EERI PISTON RING 1I )
39 |F8-05020104 HA M COMBINATION OIL RING )
40 |F8-05000000 RAME M ENGINE ASSY 1
41 |F8-05010000 AU 4 CRANKCASE ASSY 1




0

i
\
\
\
\

I —

FO.8CEHF M

PAGE V' OF VI

TafAR M (BG4
PARTS NAME: | APPENDIX I (REPARE KIT)




FO.8CEHF M

PAGE VI OF VI

FRELH MET (B8B4)
PARTS NAME:  |APPENDIX I (REPARE KIT)
N PART NO. DESCRIPTION DESCRIPTION TY REMARKS
SBEE | R4%5 EAR(HX) R4 () % &
1 |F8-F8-02000002 T sh i 12, 1x28xS 0IL SEAL, DRIVE SHAFT 1
2 |F15-04000003 Mt B GASKET 1
3 |F8-02000004 HAZRE 4 GASKET, EXHAUST OUTER COVER | 1
4 [F8-02000007 KELEHE UPPER SEAL, WATER PIPE 1
5 F4-03000024 i B A GASKET 3
6 |F8-04040002 ATRE0WE 0-RING 1
7 [F8-04040004 Y2 3%t 2H15X28X10 0IL SEAL 1
8§ |F8-04000005 KRS VASHER 1
9 |F8-04000013 KESFHE SEAL 1
10 [F8-04000101 KRB W12 100458 0L SEAL 1
1 |F2.6-03000009 05 HE 0-RING 1
12 [F8-04000006 ST E S GASKET 1
13 |F8-04000008 AR GASKET 1
14 |F8-04000200 KRR INPELLER 1
15 [F8-04000010 KEA7 INNER SHELL, VATER PUMP 1
16 |F8-04000007 S OUTER PLATE 1
17 [F8-02000008 KETEHE LOVER SEAL, WATER PIPE 1




PAGE VI OF VIl

FO.8CEHF M

FH 4R

PARTS NAME:

S

I (40 )

APPENDIX 1T (REPARE KIT)




FO.8CEHF PAGE VI OF vII
TRkAH [RED (BBE)
PARTS NAME: | APPENDIX I (REPARE KIT)
SN. PART NO. DESCRIPTION DESCRIPTION Q1Y REMARKS
5B5H  |FHES FHAH(F ) FHAH G HE 4
1 [F15-07000017 i B GASKET, CARBUERTOR )
2 [F8-05000009 B B A GASKET, MANIFOLD 1
3 |6B/T3452.1-35.5K1.8 [0V 35.5K1.8 0-RING 35.8XL.8 1
4 |F8-05000100 Al CYLINDER HEAD GASKET 1
5 [F8-05030011 T EE 18X35K7. 8 0IL SEAL 18X35X7.8 1
6 [F8-05000002 HLESHE CYLINDER HEAD COVER GASKET [ 1
T [IASO P4D4-35-025 D EEHE 0-RING 1
8 [F8-05030012 HtRARTHE 0IL PUMP GASKET 1
9 |F8-05010004 KEERE S GASKET, EXHAUST COVER 1
10 [F8-00000004 F AL GASKET ENGINE BASEMENT 1
11 [P8-05010012 WA 30xd5x8 0IL SEAL )
12 [P8~05010005 EEL R HE GASKET, THERMOSTAT 1
13 [F15-07010009 REHE ANODE GASKET 1
14 [F15-07010008 R ANODE 1
15 [6B/T3452.1-13. 2x1.8 [ IOF B 13. 2x1. 8 0-RING 13.2x1.8 1




	页 1
	页 2
	页 3
	页 4
	页 5
	页 6
	页 7
	页 8
	页 9
	页 10
	页 11
	页 12
	页 13
	页 14
	页 15
	页 16
	页 17
	页 18
	页 19
	页 20
	页 21
	页 22
	页 23
	页 24
	页 25
	页 26
	页 27
	页 28
	页 29
	页 30
	页 31
	页 32
	页 33
	页 34
	页 35
	页 36
	页 37
	页 38

